LQL

i
]

L2 ?
SECTION HEAD BOLT WITH o 5/8 * MACHINE BOLT
3*'x 1 3/4 " PLATE WASHER UNDER | | WTH HEX _NUT ANO
BERaL Qacscoey  EDAD ¢ PNEWSER | || PG RSy Frov
ELEVATION N sone SECTION A—A
POST 1 (BACK SIDE) POST 2 4
e S B S | o
) o | 4" ok e
END POST Y -
END \ / ?&'En:m. s N ﬁ\\ 11/16 * DA HOLE
SECTIoN RS / P 1.
i . — / =
-l —
i (o 4" PLATE WASHER

m:f')/—ﬁlf_
51/2 " x 7 1/2 * Wo0D

(NO BLOCK OUTS REQUIRED)

PLAN

END ANCHOR DETAILS

(1) STUD, THREADED ENTIRE LENGTH.

2 3/8 " BREAKAWAY HOLE

3/16 " THICK PLATE

L

118

Zsmwmm

N : |
: b ,/
s €1 1/16 " DI. HOLE 5 /
AR, : | "
~

3/16 * THICK x 1" x 8" BAR
TACK WELD TO 5/8 " PLATE

R

|

DETAIL OF
STEEL BEARING PLATE

5/8 " STEEL PLATE

LENGTH TO FIT
N POST BEING USED N
5/8 " BUTTON > 2
m/gm =5 — ®
E‘
3" x 1 3/4>
MPI.ATE 3/16 \' BEAM 5/8 * RECESS NUT

” 1/4 "
POST BOLT ASSEMBLY

3/4 " x 1 3/4 " PLATE WASHER

51/4°

51/4°

1" DA (1)

FABRICATION DETAIL

38N 15/1%}3 -

R= 15/16 *
R= 3/8°"

~N
1}

STANDARD SWAGED

AND STUD (1)
(CABLE ASSEMBLY)
DETAIL 'B’
3/4 " DIAM. . EQA.F'E
m\ i 1 1/16 " DIAM. HOLE SEC.
o o o To LA o /
|
I Ae -l
V!
&) &) &) ') 38 * M | e
2 ' ¢ . 2 21/4°
Ll END VIEW

ASSEMBLED VIEW
(ANCHOR PLATE)

1.1/16 * DIA.

3/16 * THICK BAR
51/2°"

TWO 8D GALV. NALS TO | |
PREVENT PLATE ROTATION
l——"END POST
STEEL BEARING PLATE |
Y
FLAT WASHER, SEEMI'AI.E)
AND HEX NUT

3

—— A AN
WO I
R KAAA
(END_POST DETAIL)
DETAIL ‘A
1.06270
2°4% | " 0.134" B
L1}

TYPE A WASHER

GENERAL NOTES:

END ANCHOR DETALS SHOWN ARE TO BE USED ONLY ON DOWN STREAM ENDS OF GUARDRAIL
WHEN AN END ANCHOR IS REQUIRED.

THE DETALS SHOWN ARE FOR AN END ANCHORAGE SYSTEM TO BEAM GUARDRALL. BEAM
GUARDRAIL AND POSTS ARE PAID FOR SEPARATELY.

ASSEMBLY AND ANCHOR PLATE SHALL BE SUBJECT TO APPROVAL BY THE ENGINEER
SHALL HAVE A MINIMUM BREAKING STRENGTH OF 20 TONS.

ALL FTTTINGS AND HARDWARE REQUIRED SHALL BE GALVANIZED AFTER FABRICATION, SEE

1040 STANDARD SPECIFICATION.

WOOD POSTS 1 AND 2 SHALL BE 5 1/2 " x 7 1/2 "
SEE SEC. 1050 STANDARD SPECIFICATIONS FOR WOOD POST.

SAINT CHARLES COUNTY
HIGHWAY DEPARTMENT
ST. CHARLES, MISSOURI

GUARDRAIL
END ANCHOR DETAILS

281

E 3/4 " HOLE

8 1/2
1

™~ 1/4 " SOL PLATE

1"—4"

NN
N\

S /’,// END POST .
24 INCH_DIMETER 81/27x71/2
CONCRETE FOOTING

EXPANDED POLYSTYRENE FOAM
INSTALLATION DETAIL

CONCRETE FOUNDATION
FOR END ANCHORS

1~8"

91/2°"

I

POST 1

STEEL TUBE /
(]

POST 2

STEEL TUBES AND SOL PLATES SHALL BE GALVANIZED, AFTER FABRICATION,
ACCORDANCE THE REQUI

BE GALVANIZED IN

N
MSHTO M111. BOLTS AND NUTS SHALL

OF
ICE WITH THE REQUIREMENTS OF AASHTO M232, OR THEY

ACCORDAN
MAY BE MECHANICALLY GALVANIZED IN ACCORDANCE WITH AASHTO M232 CLASS C.

STEEL TUBE FOUNDATION

FOR END ANCHORS

/ / i
7 9’
1/4 * STERL PIATE
I . 8 x 6" x 3/16 "
X 1 e | Wk~ S
bl = the b SHOP WELDED SOIL &
/ PLATE CONNECTION
STEEL TUBE
512"
~ ~
3 +
Y _ 3/ " voE__
2 ™ 5/8 " BOLT
"l T~ 6 x 6-/6 WELDED wE FiBRC — | P T /
3 L
TWO SIDES OF POST + + b1
FACED WITH ONE LAYER OF 3/4 " -
THICK EXPANDED POLYSTYRENE
FOAM SHEETING AND ONE WRAP OF 2" STANDARD PIPE
LIGHTWEIGHT BUILDING PAPER. N . /
TOP ONE INCH TO BE FILLED WITH h1 I 2 3/8 * BREAK AWAY HOLE
BUTYL RUBBER CAULKING (COMM— =
] ERCUL GRADE) OR OTHER APP— =
Z ROVED WATERPROOFING MATERIAL § =
a ' / / AW £
24 Cal _+_ /oaouuo LINE ] .g
?
POST 1 POST 2 . . ?
s s *) 591/2"F
g by o hen Y b () 3-81/2"1
t 3 % WOOD BI
3/4 FOLSTRENE o CENERAL NOTES:
STERL TUBE — | T % \sa_,,wg THE CONTRACTOR HAS THE OFTION TO INSTALL WOOL

CONCRETE FOUNDATION.
TRIMMING OF WOOD POST MAY BE NECESSARY FOR ¢

STEEL TUi DRILLED AND B
WHEN THE SOIL PLATE IS BOLTED, AS SHOWN, TO T+
SOIL PLATE |

e DRAWING DRAWING
DETAIL C DATE: ___December, 2000 €606.05 DATE: ___December, 2000 €606.06
TEM]QTY] BILL_OF MATERIALS ITEM_NO.
A | 1 |IMPACT HEAD MS3000
B | 1 [ W—BEAM GUARDRAIL END SECTION, 12 Ga. | SF1303
c 1 | FIRST POST TOP (6X6X4” Tube) MTPHP1A
o ’ D | 1 [FRsT PoST BoTTOM (6' W6X15) MTPHP1B
25’ [7.62m] 12'—6" [3.81m] (6’ W6X9 Steel Posts, [ E | 1 | SECOND POST ASSEMBLY TOP UHP2A
8" Wood or Composite Blocks F | 1 | SECOND POST ASSEMBLY BOTTOM HP2B
12'—-6" [3.81m] and 12 gage W—Beam Required) G | 1 [BEARING PLATE E750
MSKT—SP—MGS Terminal H | 1 | CABLE ANCHOR BOX S760
J | 1 |BCT CABLE ANCHOR ASSEMBLY E770
K | 1 |STRUT MS785
See HARDWARE (ALL DIMENSIONS IN_INCHES)
Detail ™\ |__g'—3" [1905] 6'—3" [1905]—|]—6'—3" [1905]——6'—3" [1905]—] a | 2 |5/16 x 1 HEX BOLT GRD 5 B5160104A
T $ ] b | 4 |5/16 WASHER W0516
, c | 2 |5/16 HEX NUT NO516
| -] | | - | ry
\ ’ d | 9 |5/8 Dia. x 1 1/4 SPLICE BOLT (POST #2)| B580122
Length of Need and 9'—4 1/2" (G12025) Second Rail e i BT B el
End of Payment for Installation PLAN s 177 [5/8 Dia. HGR NUT 050
h 1 3/4 Dia. x 8 1/2 HEX BOLT GRD A449 B340854A
TRAFFIC i | 1 |3/4 Dia. HEX NUT NO30
- k | 2 |1 ANCHOR CABLE HEX NUT N100
End of Payment I | 2 |1 ANCHOR CABLE WASHER W100
(H,_ m(8), n(8), o(8)) for Instollaxcion m | 8 |1/2 RSI SHOULDER BOLT W/WASHER SB12A
n | 8 |1/2 STRUCTURAL NUT NO12A
o | 8 |1/2 STRUCTURAL WASHER WO12A
P | 1 | BEARING PLATE RETAINER TIE CT—100ST
GENERAL NOTES:

Detail

Soil Plate on
Downstream
Side

Post

1_Connection Detail l

N\
(d(8)._a(8D

mpact Head Connection Detail

ELEVATION

|
7z H

SECTION A-—A
Post #2

1. All bolts, nuts, cable assemblies, cable anchors and
bearing plates shall be galvanized.
2. The lower sections of the Posts 1&2 shall not

protrude more than 4 in [100] above the ground
(measured along a 5' [1.5m] cord). Site grading may be
necessary to meet this requirement.

3. The lower section of the hinged post should not be
driven with the upper post attached. If the post is
placed in a drilled hole, the backfill material must be
satisfactorily compacted to prevent settlement.

4. When competent rock is encountered, a 12" [300] @
post hole, 20 in. [500] deep cored into the rock surface
may be used if approved by the engineer for Posts 1

to

of Rail

and/or 2. Granular material will be placed in the bottom
of the hole, approximately 2.5" [60] deep to provide
drainage. The first and/or second post can be field cut

length, placed in the hole and backfilled with suitable

backfill. The soil plate may be trimmed if required.

5. The breakaway cable assembly must be taut. A
locking device (vice grips or channel lock pliers) should
be used to prevent the cable from twisting when
tightening nuts.

SECTION B-—B
Anchor Bracket

Road Systems, Inc.

Big Spring,
Phone: 432-263-2435
or Phone: 330-346-0721

Sheet:
MSKT-SP-MGS | !
Terminal a317/30/16
Test Level 2 B
JRR
Drawing Name: Scale: Rev:
MSKT-SP-MGS-TL2 None 0

O'fallon Planning and Development Division File No.: 21-002817 | Approved: July 2, 2021 )

o
[ap]
N
2y o
AR~
Des o
O
Z0 g
az =
x oy s
To ©
o5 .
< ()
sG 2
= <
LHh o
@
o
<
e
=
nom
D -
— .= X
T T ®E
E:§l80
509 SN
Tolm o
8 3-qc
O PNEF =
B T=955%
C§©c)>o
859035
TS5 <
5833§<
P P
<
o
o
A

= 2<RYAN LEE HOLMES %22
=2 NUMBER :2

\VoF ,
\\\\\QQ"Q' . M./§§ //,//
X 22

-
2. SOF
/// /Q. Seecec? %W\\\
U, ROFESS\O W

\
U WW-72-22

RYAN L. HOLMES
Professional Engineer
\ PE-2017018988

J

VETERANS MEMORIAL PARKWAY
O'FALLON, MO 63366

THE VILI.AS AT ARAGON

~N

Y4

Design By: RLH
Drawn By: RLH

VAN

Checked By: RLH

SHEET 9

Parcel ID: 2-056C-S028-00-0001.10
Permit No. GR22-000001

CONSTRUCTION DETAILS

Volz Project # 22649




